BUMPER FOR HONDA CARS CIVIC GL 3 DOORS 5 SPEED MANUAL 1985

BUMPER for Honda Cars CIVIC GL 3 Doors 5 speed manual 1985
 
(4)  60870-SB3-661ZZ
Engine : 00000000 - 0S200000
EXTENSION COMP., R. FR. BUMPER
PART NOT PAINTED
 
(7)  60875-SB3-661ZZ
Engine : 00000000 - 0S200000
EXTENSION COMP., L. FR. BUMPER
PART NOT PAINTED
 
(9)  62511-SB3-000
Engine : 00000000 - 0S200000
FACE, FR. BUMPER
 
(10)  62512-SB3-000
Engine : 00000000 - 0S200000
BRACKET, R. FR. BUMPER
 
(11)  62513-SB3-000
Engine : 00000000 - 0S200000
BRACKET, L. FR. BUMPER
 
(12)  62514-SB3-661
Engine : 0S100001 - zzzzzzzz
STIFFENER, FR. BUMPER
 
(14)  62520-SB3-660
Engine : 00000000 - 0S100000
BEAM COMP., FR. BUMPER UPPER
 
(15)  62521-SB2-000
NUT, LICENSE PLATE
 
(20)  62535-SB2-900
Engine : 0S100001 - zzzzzzzz
BRACKET, FR. BUMPER MOUNTING
 
(22)  62555-SB2-670
Engine : 00000000 - 0S200000
CUSHION A, FR. BUMPER
 
(25)  62557-SB2-671
Engine : 0S200001 - zzzzzzzz
CUSHION C, FR. BUMPER
 
(26)  62572-SB0-660
Engine : 0S200001 - zzzzzzzz
HOLDER, FR. CUSHION
 
(29)  84111-SB3-660
FACE, RR. BUMPER
 
(30)  84112-SB3-790ZB
Engine : 00000000 - 0S300000
Color of the vehicle: GREEK WHITE
Color of the spare part: GREEK WHITE
GARNISH, RR. BUMPER *NH82*
 
(36)  84130-SB3-680ZZ
Engine : 00000000 - 0S200000
STAY, R. RR. BUMPER
PART NOT PAINTED
 
(39)  84133-SB3-000
BEAM, RR. BUMPER UPPER
 
(40)  84134-SB2-660
Engine : 0S200001 - zzzzzzzz
SUPPORT, LICENSE PLATE
 
(41)  84134-SB4-010
RUBBER, BUMPER BOLT
 
(42)  84135-SB3-000
BRACKET, LICENSE LIGHT
 
(43)  84135-SB3-670ZZ
Engine : 00000000 - 0S200000
STAY, L. RR. BUMPER
PART NOT PAINTED
 
(44)  84150-SB3-680
BEAM COMP., RR. BUMPER
 
(45)  90102-SA7-003
SCREW, TAPPING, 5X16
 
(47)  90133-SJ6-020
Engine : 00000000 - 0S200000
SCREW-WASHER, 4X12
 
(49)  90108-SB2-000
Engine : 0S100001 - zzzzzzzz
SCREW, TAPPING, 5X12
 
(51)  90140-SA7-505
Engine : 00000000 - 0S300000
BOLT, BUMPER
 
(52)  90881-SB2-980
Engine : 00000000 - 0S200000
BOLT, BUMPER (GREEN)
 
(52)  90881-SB2-980
Engine : 00000000 - 0S200000
BOLT, BUMPER (GREEN)
 
(52)  90881-SB2-980
Engine : 00000000 - 0S200000
BOLT, BUMPER (GREEN)
 
(52)  90881-SB2-980
Engine : 00000000 - 0S200000
BOLT, BUMPER (GREEN)
 
(52)  90881-SB2-980
Engine : 00000000 - 0S200000
BOLT, BUMPER (GREEN)
 
(52)  90881-SB2-980
Engine : 00000000 - 0S200000
BOLT, BUMPER (GREEN)
 
(52)  90881-SB2-980
Engine : 00000000 - 0S200000
BOLT, BUMPER (GREEN)
 
(52)  90881-SB2-980
Engine : 00000000 - 0S200000
BOLT, BUMPER (GREEN)
 
(56)  90540-SA7-000
WASHER, BUMPER
 
(56)  90540-SA7-000
WASHER, BUMPER
 
(56)  90540-SA7-000
WASHER, BUMPER
 
(56)  90540-SA7-000
WASHER, BUMPER
 
(56)  90540-SA7-000
WASHER, BUMPER
 
(56)  90540-SA7-000
WASHER, BUMPER
 
(56)  90540-SA7-000
WASHER, BUMPER
 
(56)  90540-SA7-000
WASHER, BUMPER
 
(58)  90673-SB2-000
NUT, CLIP, 6MM
 
(59)  90679-SB2-003
Engine : 00000000 - 0S200000
CLIP, BUMPER CORNER
 
(60)  90679-SB3-013
Engine : 0S100001 - zzzzzzzz
CLIP, BUMPER CORNER
 
(62)  90681-SB2-981
BOLT ASSY., FR. FENDER (GREEN)
 
(63)  90688-SB3-660
NUT, R. CLIP, 6MM
 
(64)  90698-SB3-660
NUT, L. CLIP, 6MM
 
(66)  90880-SB2-000
BOLT-WASHER, 8X85
 
(66)  90880-SB2-000
BOLT-WASHER, 8X85
 
(67)  93403-0802008
BOLT-WASHER, 8X20
 
(67)  93403-0802008
BOLT-WASHER, 8X20
 
(69)  93903-45280
SCREW, TAPPING, 5X12
 
(70)  94050-06080
NUT, FLANGE, 6MM
Part number Description
# 4
60870-SB3-661ZZ
EXTENSION COMP., R. FR. BUMPER
PART NOT PAINTED
Not available
# 7
60875-SB3-661ZZ
EXTENSION COMP., L. FR. BUMPER
PART NOT PAINTED
Not available
# 9
62511-SB3-000
FACE, FR. BUMPER Not available
# 10
62512-SB3-000
BRACKET, R. FR. BUMPER Not available
# 11
62513-SB3-000
BRACKET, L. FR. BUMPER Not available
# 12
62514-SB3-661
STIFFENER, FR. BUMPER Not available
# 14
62520-SB3-660
BEAM COMP., FR. BUMPER UPPER Not available
# 15
62521-SB2-000
NUT, LICENSE PLATE Not available
# 20
62535-SB2-900
BRACKET, FR. BUMPER MOUNTING Not available
# 22
62555-SB2-670
CUSHION A, FR. BUMPER Not available
# 25
62557-SB2-671
CUSHION C, FR. BUMPER Not available
# 26
62572-SB0-660
HOLDER, FR. CUSHION Not available
# 29
84111-SB3-660
FACE, RR. BUMPER Not available
# 30
84112-SB3-790ZB
GARNISH, RR. BUMPER *NH82* Not available
# 36
84130-SB3-680ZZ
STAY, R. RR. BUMPER
PART NOT PAINTED
Not available
# 39
84133-SB3-000
BEAM, RR. BUMPER UPPER Not available
# 40
84134-SB2-660
SUPPORT, LICENSE PLATE Not available
# 41
84134-SB4-000
RUBBER, BUMPER BOLT Not available
# 42
84135-SB3-000
BRACKET, LICENSE LIGHT Not available
# 43
84135-SB3-680ZZ
STAY, L. RR. BUMPER
PART NOT PAINTED
Not available
# 44
84150-SB3-660
BEAM COMP., RR. BUMPER Not available
# 45
SCREW, TAPPING, 5X16
# 47
90106-SA7-000
90133-SJ6-020
SCREW-WASHER, 4X12
# 49
90108-SB2-000
SCREW, TAPPING, 5X12 Not available
# 51
90140-SA7-013
BOLT, BUMPER Not available
# 52
90881-SB2-000
90881-SB2-980
BOLT, BUMPER (GREEN)
# 56
WASHER, BUMPER
# 58
NUT, CLIP, 6MM
# 59
90679-SB2-003
CLIP, BUMPER CORNER Not available
# 60
90679-SB3-013
CLIP, BUMPER CORNER Not available
# 62
90681-SB2-980
BOLT ASSY., FR. FENDER (GREEN) Not available
# 63
90688-SB3-660
NUT, R. CLIP, 6MM Not available
# 64
90698-SB3-660
NUT, L. CLIP, 6MM Not available
# 66
90880-SB2-000
BOLT-WASHER, 8X85 Not available
# 67
93493-0802008
93403-0802008
BOLT-WASHER, 8X20
# 69
SCREW, TAPPING, 5X12
# 70
NUT, FLANGE, 6MM
Here are all the parts relating to the BUMPER of your 1985 GL. These are all genuine parts to assure you the best possible repair which will last.

ENGINE Parts for Honda CIVIC GL 1985

TRANSMISSION Parts for Honda CIVIC GL 1985

ELECTRICAL EQUIPMENTS, EXHAUST, HEATER Parts for Honda CIVIC GL 1985

STEERING, BRAKE, SUSPENSION Parts for Honda CIVIC GL 1985

UPHOLSTERY Parts for Honda CIVIC GL 1985

BODY PARTS Parts for Honda CIVIC GL 1985

ACCESSORIES Parts for Honda CIVIC GL 1985

CIVIC > 1985 > GL > 3 Doors 5 speed manual
  • CIVIC 1985 GL
    LEFT-HAND DRIVE
  • - Genuine Maintenance Parts

We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...